

TEST REPORT

DATE: 01-14-2025

Page 1 of 1

TEST NUMBER: 0313881

CLIENT	Urban Surfaces
---------------	----------------

TEST METHOD CONDUCTED	NALFA UL 3.3 Compression Resistance
------------------------------	-------------------------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Timber Haus
CONSTRUCTION	8mm + 1mm Eco Pad Laminate Water Resistant
BACKING	1mm Eco Pad


GENERAL PRINCIPLE

This method determines the relative compression resistance of an underlayment. A specimen is placed and centered in the line of the axial load of the supporting plate of the apparatus. The compression foot is brought into contact with the underlayment pad, applying a total pre-test pressure of 758 ± 69 Pa (0.11 ± 0.01 psi) for cellular products and 1551 ± 172 Pa (0.225 ± 0.025 psi) for non-cellular products. Compress the underlayment pad a distance of 0.5 mm (0.020 in.). The load is recorded at this point.

TEST RESULTS

AVERAGE COMPRESSION RESISTANCE	2.1 psi
---------------------------------------	---------

APPROVED BY:



This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.